



4700 Broadmoor SE, Suite 200
Kentwood, MI 49512

Telephone: 616-656-7401
Facsimile: 616-656-2022
www.intertek-etlsemko.com

NAVAL COMPANY, INC.
Date: July 28, 2015

Report No.: 102209394GRR-001
Quote No.: 500606824
Page 1 of 3

Test Report For:
NAVAL COMPANY, INC.
ASTM D7269-11
Breaking Strength (Force)
SL700-T Shot Line for Line Thrower
(Formerly sold as 600' item SL600-T)



Intertek



Intertek



Intertek



Intertek



Intertek



Intertek



Intertek



Jason Rewa
Reviewer

Larry Schwartz
Project Engineer

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

NAVAL COMPANY, INC.
Date: July 28, 2015

Report No.: 102209394GRR-001
Quote No.: 500606824
Page 2 of 3

Attention: Mary Elizabeth Meininger
NAVAL COMPANY, INC.
4747 Cold Spring Creamery Road
Doylestown, PA 18902
Phone: 215-348-8982
Email: beth@navalcompany.com

DATE RECEIVED: 07/14/15
DATES TESTED: 07/27/15

DESCRIPTION OF SAMPLES:

Part Description: SL700-T Shot Line for Line Thrower
(Formerly sold as 600' item SL600-T)
Material Submitted: One (1) spool of braided line
Material Specification: None Stated
Condition of Samples: Production

WORK REQUESTED/APPLICABLE DOCUMENTS:

Breaking Strength (Force): ASTM D7269-11 section 11

CONCLUSION:

Breaking Strength (Force): Conforming

SAMPLE DISPOSITION:

At conclusion of testing, samples were returned to NAVAL COMPANY, INC.

BREAKING STRENGTH (FORCE) PROCEDURE:

Date Received: 07/14/15
Date Tested: 07/27/15

Description of Samples:

Part Description: SL700-T Shot Line for Line Thrower
(Formerly sold as 600' item SL600-T)
Material Submitted: One (1) spool of braided line
Material Specification: None Stated
Sampling: Cut from line

Test Procedure:

Test Method: ASTM D7269-11 section 11, slack start
Gage Length: 250 mm
Test Speed: 300 mm/min per client instruction
Conditioning: 14 hours minimum at 23±2°C / 50±5% RH
Number of Specimens Tested: Ten (10)

Acceptance Criteria:

140 lbf, minimum

Results:

Specimen	Maximum Load* (lbf)	Disposition
1	154	
2	158	
3	162	
4	163	
5	161	
6	160	
7	163	
8	164	
9	148	
10	159	
Mean	159	Conforming

*All specimens, except number 7, broke in or near the grips.